s’& RF Test Report of eBox-G
Huawer FCC ID: QISEBOXG, IC: 6369A-EBOXG Security Level: Public

Annex 1A: Transmitter Output Power
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1 Result Table

1.1 Channel Power, Total

NOTE: If applicable, the EIPR [W] = 10 ~ ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =

EIRP [W]/ 1.64.
111 Ant #1
EUT Conf. Channel Offset from Antenna Gain | EIPR [W] ERP [W] Verdict
Power [dBm] Rated [dB] [dBi]
TM1-B 0.373 Pass
TM1-M 0.385 Pass
TM1-T 0.45 Pass
1.1.2 Ant _#2
EUT Conf. Channel Offset from Antenna Gain | EIPR [W] ERP [W] Verdict
Power [dBm] Rated [dB] [dBi]
TM1-B 0.498 Pass
TM1-M 0.568 Pass
TM1-T 0.446 Pass

1.2 Power Spectral Density

(Not applicable)

1.3 Peak-to-Average Ratio

(Not applicable)
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2 Test Plot

2.1 Channel Power, Total
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2.2 Power Spectral Density

(Not applicable)

2.3 Peak-to-Average Ratio

(Not applicable)
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Annex 1B: Bandwidth
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(REFER TO ORIGINAL TEST RESULTS)
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Annex 1C: Band Edges Compliance
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(REFER TO ORIGINAL TEST RESULTS)
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Annex 1D: Spurious Emission at
Antenna Terminals
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(REFER TO ORIGINAL TEST RESULTS)
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Annex 1E: Field Strength of Spurious
Radiation
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1 Result Table

111 Ant #1

EUT Conf. Maximum Emission [dBm] Verdict
TM1-M <-25 Pass

1.1.2 Ant #2

EUT Conf. Maximum Emission [dBm] Verdict
TM1-M <-25 Pass

Report No: SYBH(R)01075232EB-1 Huawei Proprietary and Confidential Page 14 of 26

Copyright © Huawei Technologies Co., Ltd.




su RF Test Report of eBox-G
Huawel FCC ID: QISEBOXG, IC: 6369A-EBOXG

Security Level: Public

2 Test Plot

2.1 Ant_#1
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Annex 1F: Frequency Stability
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(REFER TO ORIGINAL TEST RESULTS)
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Annex 1G: Recelver Spurious
Emissions
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(Not applicable)
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Annex 1H: Photos of Test Setups
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1 Test Setup 3
1.1 Frequency range below 1 GHz

1.1.1  Ant_#1

1.12 Ant_#2
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1.2 Frequency range above 1 GHz

1.21 Ant_#1
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1.22 Ant_#2
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END
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